

TEST CERTIFICATE

Determination of the anti-slip property of floor coverings in workrooms and fields of activities with slip danger

Tested object: **resilient covering**

Article description: Mipolam Classic
Kind of material: plastic floor covering according to EN 649 (PVC)
Dimensions: according to indication: tiles 608 x 608 x 2 [mm]
(test specimen); blanks 20 x 2 [m]
Colour: according to indication different designs are available, tested colour: Classic Imperial light grey
Surface: even, fine raw with factory-made blooming
Producer/supplier: Gernord Ltd.
Ballybay Road Carrickmacross
Monaghan Co Monaghan
IRELAND

Applicant: Gerflor Mipolam GmbH
Mülheimer Straße 27/Tor 7
53840 Troisdorf

Certificate No.: 76541601.001e
(tested under 67191401.001)

Test date: 18.07.2014

Sampling: Sent by the customer to the research institute

Test method: **DIN 51130** (edition 02/2014)
"Testing of floor coverings - Determination of the anti-slip property -
Workrooms and fields of activities with slip danger - Walking method
- Ramp test"
Delivery of the test material has been effected in ready-to-test surface
condition.

Test result: Average total acceptance angle: **6,0°**

Assessment: **Classification group of anti-slip property: R9**

SÄUREFLIESNER-VEREINIGUNG E. V.
Institut für Wand- und Bodenbeläge
Managing Director



Dr.-Ing. Erich H. Nolting



Großburgwedel, 12.10.2016
Schu/ed

This test certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test specimen. The report is given for 5 years (starting from test date).
Publication and reproduction of this certificate is only allowed in unabridged form.



– Institut für Wand- und Bodenbeläge –
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

